
 

 

 

SRF CLEAN 

WATER 

FACILITY PLAN 

City of LaBelle, FL 

 

Clean Water Facilities 

and Collection 

System 

 

0234532.01 

LaBelle, FL 

November 2024 

woodardcurran.com 

1511 North Westshore Blvd | Suite 420 

Tampa, Florida 33607 

800.426.4262 



  

 

 

City of LaBelle (0234532.01)  Woodard & Curran, Inc. 

SRF Clean Water Facility Plan                      Certification by Engineer November 2024 

 CERTIFICATION BY ENGINEER 

 

The information contained in this report is true and correct to the best of his knowledge, the report was 

prepared in accordance with sound engineering principles, and he discussed the recommendations, costs, 

and funding approach with the City of Labelle (City) or the City's delegated representative.  This Clean Water 
[...]
developer’s agreement (Appendix D) the RV resort has been allocated a wastewater volumetric flow rate 

of 62,339 gallons per day (gpd). Analysis conducted in Section 2.3 of this report indicates that the City’s 



  

 

 

City of LaBelle (0234532.01) 1-12 Woodard & Curran, Inc. 

SRF Clean Water Facility Plan  November 2024 

residents generate approximately 124 gallons per day per capita (gpdc) of wastewater. Using these 

estimates, the Old Florida RV Resort will add approximately 503 people to the wastewater system. The new 

forcemain and utility extension which extends multiple miles down SR-80 has potential to attract new 

development leading to additional water and sewer system users located along SR-80. 

1.3.3 Planning Period Population Growth 

By the end of the planning period, 6,597 people will contribute municipal wastewater to the City’s collection, 

conveyance, and treatment system. This population was determined by a 6,094-population projection in 

the City of LaBelle in 2046 and 503 people in the Old Florida RV Resort. 

 



  

 

 

City of LaBelle (0234532.01) 2-1 Woodard & Curran, Inc. 

SRF Clean Water Facility Plan  November 2024 

2. NEED FOR PROJECT (WASTEWATER TREATMENT PLANT) 

The City owns a WWTP that is located at 370 Citrus Street, LaBelle, Florida. The WWTP began operation in 

1999 and treats municipal wastewater. It includes screening, sequencing batch reactors (SBRs), chlorine 

disinfection, aerobic digestion, and a pump station that conveys treated effluent to rapid-infiltration basins 

(RIBs) or a deep-injection well. The RIBs are located on the corner of Highway 835 (Forrey Drive) and 

Highway 80 (E. Hickpochee Avenue), and the deep-injection well is at the Water Treatment Plant (WTP), 

which is located on FL-29, LaBelle, FL. The WWTP, WTP and RIB are all displayed in Figure 2-1. The WWTP 

discharges 0.75 million gallons per day (MGD) on an annual average day (AAD) basis, and the discharge is 

permitted by FDEP permit number FLA014283. Effluent discharged from the WWTP must comply with the 

permit limits described in Table 2-1. This includes effluent that is discharged through the RIBs and deep-

injection well. The RIBs are surrounded by four monitoring wells that include one background well, two 

compliance wells, and one intermediate well. Samples from these wells are required once every three 

months (i.e., quarterly). These monitoring wells must comply with the permit criteria described in Table 2-

2. 

Table 2-1: Wastewater Treatment Plant Effluent Permit Limits for City of LaBelle WWTP (FDEP 

Permit # FLA014283) 

Parameter Units Max/Min Limit Statistical Basis 

Carbonaceous 5-day 

Biochemical Oxygen Demand, 

at 20°C (CBOD5) 

mg/L 

Max 20 Annual Average 

Max 30 Monthly Average 

Max 45 Weekly Average 

Max 60 Single Sample 

Total Suspended Solids (TSS) mg/L 

Max 20 Annual Average 

Max 30 Monthly Average 

Max 45 Weekly Average 

Max 60 Single Sample 

Fecal Coliform #/100mL 

Max 200 Annual Average 

Max 200 Monthly Geometric Mean 

Max 800 Single Sample 

pH s.u. 
Min 6.0 Single Sample 

Max 8.5 Single Sample 

Total Residual Chlorine mg/L Min 0.5 Single Sample 

Nitrate (as N) mg/L Max 12.0 Single Sample 

Volumetric Flow Rate MGD Max 0.75 Annual Average 

  





  

 

 

City of LaBelle (0234532.01) 2-3 Woodard & Curran, Inc. 

SRF Clean Water Facility Plan  November 2024 

Table 2-2: Groundwater Permit Parameters for the City of LaBelle Rapid Infiltration Basins (RIBS) 

& Ground Water Injection (FDEP Permit # FLA014283) 

Parameter 
Compliance 

Well Limit 
Units Sample Type 

Water Level Relative to the National Geodetic 

Vertical Datum (NGVD) 
Report ft In situ 

Nitrate (as N) 10 mg/L Grab 

Total Dissolved Solids (TDS) 500 mg/L Grab 

Arsenic, Total Recoverable 10 μg/L Grab 

Chlorides (as Cl) 250 mg/L Grab 

Cadmium, Total Recoverable 5 μg/L Grab 

Lead, Total Recoverable 15 μg/L Grab 

Fecal Coliform 0 #/100mL Grab 

pH 6.5-8.5 s.u. In Situ 

Sulfate, Total 250 mg/L Grab 

Turbidity Report NTU Grab 

Specific Conductance Report umhos/com In Situ 

Temperature (C), Water Report Deg C In Situ 

Dissolved Oxygen (DO) Report mg/L In Situ 

Sodium, Total Recoverable 160 mg/L Grab 

2.1 HEALTH, SANITATION, AND SECURITY 

2.1.1 Health and Sanitation 

The City of LaBelle WWTP operators have not reported health or sanitation violations. The WWTP has an 

emergency shower and eye wash station. 

2.1.2 Security 

The existing WWTP is surrounded by a 6-foot chain link fence with barbed wire. There is a rolling gate at 

the entrance to the WWTP to allow personnel and vehicles access to the WWTP. The WWTP has lighting. 

2.2 EXISTING INFRASTRUCTURE 

The existing WWTP receives and treats wastewater from approximately 61% of the City’s residents. Data 

from discharge monitoring reports (DMRs) indicate the WWTP effluent complies with permit limits 

described in Table 2-1. However, according to the FDEP Consent Order number 22-2259, the WWTP has 

experienced 16 spills of untreated, partially treated, and treated wastewater from October 19, 2019, until 

December 1, 2022. The RIBs have also experienced 10 groundwater quality exceedances from July 1, 2019, 



  

 

 

City of LaBelle (0234532.01) 2-4 Woodard & Curran, Inc. 

SRF Clean Water Facility Plan  November 2024 

until December 31, 2022. During the 20-year planning period, which ends in 2046, the WWTP is likely to see 

an increase in average volumetric flow rates as outlined in this report. The WWTP is projected to receive an 

average annual daily flow of 0.82 MGD and a maximum daily flow of 1.05 MGD. The existing unit processes 

at the WWTP are described in this section. 

Headworks 

Municipal wastewater flows to headworks that have a Hycor® Model HS 72-1 static screen. Solids that are 

captured by the static screen are collected onsite and then disposed of offsite. Screened wastewater flows 

to a master pump station. According to the WWTP Draft Operation and Maintenance Manual dated April 

2001, the static screen has been designed to process a 0.75-MGD annual average daily flow (AADF) and 

1.85-MGD peak hour flow (PHF). Wastewater that exceeds a 1.85-MGD volumetric flow rate bypasses the 

static screen and flows to the Master Pump Station. 

Raw Sewage Pump Station (Master Lift Station) 

The Master Pump Station contains three submersible pumps, two are duty pumps and one is a supplemental 

pump. The pumps operate in an alternating fashion (lead-lag) to feed screened wastewater to the SBRs. The 

duty pumps have 604-gallons per minute (gpm) capacities, which provides for a total 1,208-gpm capacity. 

The supplemental pump has a 442-gpm capacity and is utilized to convey peak flows. 

Secondary Treatment 

Screened wastewater is pumped to three SBRs that are configured as a fill-and-draw activated sludge 

process. The SBRs are sized to treat a 0.75-MGD AADF and 1.125-MGD PHF. Each SBR has been designed 

to operate with five cycles per day and is 49-feet wide, 49-feet long, and 17-feet deep. The maximum, 

minimum, and average side water depth in each of these SBRs is 15, 11, and 14 feet, respectively, which 

corresponds to 0.269, 0.198, and 0.251-million gallons (MG) reaction volumes, respectively. 

The SBR phases include: 

1. Mix Fill Phase: Screened wastewater flows into an unaerated SBR. 

2. React Fill Phase:  Screened wastewater flows into an aerated SBR. 

3. React Phase:  There is no SBR filling during this phase. Mixing and cyclic aeration (i.e., on and off). 

4. Settle Phase: During this phase there is no mixing, aeration, or flow into or out of an SBR. This phase 

allows for liquid and solids separation. 

5. Decant and Idle Phase:  Treated water flows over a weir and through a decant valve. Treated water 

flows from the SBR to chlorine contact tanks (CCTs) for disinfection. 

The SBRs at the WWTP have phase durations that are listed in Table 2-3. 

  



  

 

 

City of LaBelle (0234532.01) 2-5 Woodard & Curran, Inc. 

SRF Clean Water Facility Plan  November 2024 

Table 2-3: Sequential Batch Reactor General Operating Times 

Phase Approximate Operating Time 

Mix Fill Phase 35 minutes 

React Fill Phase 60 minutes 

React Phase 85 minutes 

Settle Phase 45 minutes 

Decant Phase 65 minutes 

Idle Phase 0-65 minutes 

Waste Sludge Phase 15 minutes 

Two positive displacement blowers provide air to meet process oxygen requirements, and floating mixers 

are utilized to agitate SBR contents. Waste activated sludge (WAS) is pumped to aerobic digesters after the 

decant phase. 

Solids Handling 

The solids handling system consists of two aerobic digesters and a belt-filter press (BFP) for digested sludge 

dewatering (Ashbrook Klampress KP05 Skid, Model MPS#40685). Polymer is mixed with the digested sludge 

prior to the BFP. According to Alfa Laval Inc., the existing BFP has a 1-meter wide belt and 75-gpm sludge 

processing capacity when the sludge has a 25,000-MG total suspended solids (TSS)/L concentration. The 

solids handling system was designed to process 1,670 lbs TSS/day. The aerobic digesters have a total 

200,000-gallon volume, provide for a 10-day hydraulic residence time (HRT), and are aerated by positive 

displacement blowers and coarse-bubble diffusers. The dewatered solids are placed in a dumpster, are 

collected, and then transported to a landfill. Filtrate from the BFP is pumped to the headworks for further 

treatment. 

Disinfection 

SBR effluent is pumped to two Chlorine Contact Tanks (CCTs). Each CCT is 16-feet wide, 20-feet long, and 

6-feet deep and has a 24-minute HRT at the 1.7-MGD design volumetric flow rate. Liquid sodium 

hypochlorite (10.5% by weight) is pumped from a double walled tank by two peristaltic pumps (Pulsafeeder 

Chemtuff). The liquid sodium hypochlorite is injected into the CCTs through a pipe. Disinfected water flows 

from the CCTs to an effluent pump station. 

Effluent Discharge 

Disinfected water is discharged through RIBs or a deep-injection well. The RIBs are permitted to receive up 

to a 0.75-MGD AADF, and the deep-injection well is permitted to receive up to 2.63 MGD. However, the 

WWTP is currently permitted to discharge an average of 0.75 MGD to the deep-injection well. Disinfected 

water is seldom discharged through the deep-injection well, but the well is utilized to discharge 

approximately 250,000 gpd of brine concentrate from the City’s WTP. 



  

 

 

City of LaBelle (0234532.01) 2-6 Woodard & Curran, Inc. 

SRF Clean Water Facility Plan  November 2024 

2.3 EXISTING AND FUTURE WASTEWATER FLOWS AND LOADS 

2.3.1 Wastewater Flows and Contaminants Loads 

The WWTP was designed to treat wastewater with volumetric flow rates and contaminant concentrations 

identified in Table 2-4. 

Table 2-4: Design Raw Wastewater Flows and Loads 

Raw Wastewater Parameter Value Unit 

Average Annual Day Flow 0.75 MGD 

Peak Hour Flow 1.85 MGD 

CBOD5 320 mg/L 

TSS 320 mg/L 

Total Kjeldahl Nitrogen (TKN) as N 50 mg/L 

Utilizing the information in Table 2-4, the design contaminant loading rates in Table 2-5 were calculated 

with a 0.75-MGD volumetric flow rate influent to the WWTP. 

Table 2-5: Raw Wastewater Annual Average Day Flows and Loads 

Wastewater Parameter Design Loading (lbs/day) 

CBOD5 2,000 

TSS 2,000 

TKN as N 300 

DMRs from January of 2021 through December of 2022 were reviewed to develop existing flow and 

contaminant load characteristics for the City. The City’s WWTP operators measured influent volumetric flow 

rate and pH daily. Eight-hour composite water and solids samples were collected from influent and treated 

effluent wastewater weekly and tested for carbonaceous biochemical oxygen demand CBOD5 and TSS. 

Water treatment gpcd was multiplied by 3,087 citizens to calculate an average water generation to the City’s 

sewered citizens during the period evaluated. The average water treatment that was conveyed to sewered 

citizens during 2021 and 2022 was 423,900 gpd. Figure 2-2 shows wastewater and water volumetric flow 

rates in gallons per day for sewered citizens during 2021 and 2022. This figure also shows that the 

wastewater volumetric flow rate is equivalent to or exceeds water production during portions of 2021 and 

2022. This is due to rainwater inflow and groundwater infiltration to the City’s wastewater collection and 

conveyance system. The City is evaluating ways to reduce inflow and infiltration. An upper threshold of 90% 

of water treatment becoming wastewater is applied for planning purposes to project future wastewater 

volumetric flow rates. 

CBOD5 and TSS concentrations were utilized to calculate their mass flows (M/T) influent to the WWTP. 

Influent wastewater samples are collected and analyzed for TSS and CBOD5 four times per month by 8-hour 

composite samplers. Influent wastewater samples were collected from the flow splitter box that is upstream 

from the influent screen. The samples were stored in bottles by the WWTP operators using standard FDEP 

procedures for field sampling, placed on ice, and transported to a certified laboratory. The laboratory 

analyzed the samples according to National Environmental Laboratory Accreditation Program (NELAP) 

standards. Test results were reported by the City’s WWTP operators in DMRs. The operators use the totalized 



  

 

 

City of LaBelle (0234532.01) 2-7 Woodard & Curran, Inc. 

SRF Clean Water Facility Plan  November 2024 

influent wastewater volumetric flow rate to calculate the CBOD5 and TSS mass flows in pounds per day 

(lbs/day). 

Average daily TSS and CBOD5 loads were averaged for each calendar month during 2021 and 2022. The 

CBOD5 and TSS mass flows were held constant despite a reduction in wastewater volumetric flow rate from 

utilizing 90% of water flow to sewered citizens, which increases the CBOD5 and TSS concentrations in 

wastewater. The future design condition assumes that most of the inflow and infiltration will be eliminated 

from the collection and conveyance system. Average monthly CBOD5 and TSS mass flows and the monthly 

average volumetric flow rate, which is 90% of drinking water to sewered citizens, are listed in Table 2-6. 

Figure 2-2: City Of LaBelle Drinking Water and Wastewater Flow for Sewered Citizens 2021-2022 

 

  

000,000

200,000

400,000

600,000

800,000

1,000,000

1,200,000

1/1/2021 4/2/2021 7/2/2021 10/1/2021 12/31/2021 4/1/2022 7/1/2022 9/30/2022 12/30/2022

V
o

lu
m

e
tr

ic
 F

lo
w

 R
at

e
 (

g
p

d
)

Date

 Daily Drinking Water Flow  Daily Wastewater Flow



  

 

 

City of LaBelle (0234532.01) 2-8 Woodard & Curran, Inc. 

SRF Clean Water Facility Plan  November 2024 

Table 2-6: Average Monthly Flows (WTP Data) and Contaminants Loads (WWTP Data) from 

January 2021 Through December 2022 

Date 

(month-year) 

Average Monthly Water Flow 90% 

of Water to Sewered Citizens 

(MGD) 

CBOD5 Load 

(lbs/day) 

TSS Load 

(lbs/day) 

Jan-21 0.371 859 1,076 

Feb-21 0.371 1,018 852 

Mar-21 0.383 818 518 

Apr-21 0.382 1,543 454 

May-21 0.393 1,071 570 

Jun-21 0.369 1,286 813 

Jul-21 0.357 2,140 514 

Aug-21 0.358 1,930 2,022 

Sep-21 0.368 877 623 

Oct-21 0.373 1,359 1,240 

Nov-21 0.370 1,469 864 

Dec-21 0.384 874 2,501 

Jan-22 0.384 857 663 

Feb-22 0.402 2,170 906 

Mar-22 0.398 1,140 755 

Apr-22 0.397 972 794 

May-22 0.388 1,156 710 

Jun-22 0.369 1,225 671 

Jul-22 0.371 1,002 788 

Aug-22 0.398 1,216 741 

Sep-22 0.388 1,488 953 

Oct-22 0.407 1,317 625 

Nov-22 0.402 1,179 764 

Dec-22 0.408 1,219 425 

Annual average day, maximum month average day, and maximum daily values are listed in Table 2-7 and 

Table 2-8. 

  



  

 

 

City of LaBelle (0234532.01) 2-9 Woodard & Curran, Inc. 

SRF Clean Water Facility Plan  November 2024 

Table 2-7: Flows and Loads 2021 Calculated Using Treated Water Flow to Sewered Citizens 

Parameter 

Average Flow 90% of 

WTP Water to Sewered 

Citizens (MGD) 

Average 

Influent 

CBOD5 

(mg/L) 

CBOD5 

Load 

(lbs/day) 

Average 
[...]
TSS/day, or 1,707,766 g TSS/day. The total SBR volume (VSBR,T) required to treat for projected maximum 

monthly average daily CBOD5 load was calculated to be 1.25 MG based on an SRT of 12.5 days and a MLSS 

concentration of 4,500 g TSS/m3. 

Each of the existing SBRs have a 0.198-MG volume at a minimum 11-foot minimum side-water depth. Three 

additional SBRs that each have a 0.219-MG volume at a minimum 11-foot side-water depth will provide a 

total 1.25-MG volume. A WAS pumping requirement of approximately 45,000 gal/day were calculated based 

on the total reactor volume and assumptions stated above. 

The existing WAS pumps are designed to convey 20,200 gpd; therefore, over double the existing WAS 

pumping capacity is required for the existing and proposed SBRs to process the projected maximum 

monthly average daily CBOD5 load. New piping, valves, and other infrastructure associated with the 

proposed WAS pumps will also be required. 



  

 

 

City of LaBelle (0234532.01) 5-7 Woodard & Curran, Inc. 

SRF Clean Water Facility Plan  November 2024 

The SBRs will also require blowers, air piping and valves, and fine-bubble diffusers. Due to the increase of 

contaminant loading (from the original design), the existing SBRs will have a greater actual oxygen 

requirement (AOR) than the existing aerators can provide. Thus, a new, expanded, aeration system is 

proposed for the WWTP. 

Positive displacement blowers will be utilized to meet process oxygen demand imposed by the projected 

maximum monthly average daily contaminants loads. The newly constructed SBRs will require process 

piping, mechanical fixtures, and instrumentation and controls required to fill, react, and decant in alternating 

SBRs. 

Aerobic Digestion 

The projected maximum monthly average daily TSS mass flow in WAS is 4,556 lbs TSS/day. Applying a 

10,000-MG TSS/L WAS concentration, an estimated 54,596 gpd of WAS will be conveyed from the SBRs to 

aerobic digestion. A total 0.546-MG aerobic digester volume is required to provide a 10-day SRT. Assuming 

that the existing aerobic digesters can be re-used, a new additional 0.343-MG aerobic digester is required. 

The new aerobic digester will require process piping, mechanical fixtures, a blower, and coarse-bubble 

diffusers. 

Tertiary Filtration 

This alternative includes tertiary solids removal by cloth-disc filtration. The cloth-disc filters can be arranged 

in parallel to provide duty and standby units. These filters will be sized in accordance with the 5th Edition of 

Wastewater Engineering Treatment and Resource Recovery by Metcalf and Eddy, 2 and 5-gpm/ft2 average 

and up to 6-gpm/ft2 peak hydraulic loading rates. 

Per F.A.C. 62-600, this tertiary filtration system requires ferric chloride and anionic polymer addition to 

coagulate and flocculate particles remaining in the secondary effluent. Both of these chemicals will require 

storage and dosing equipment. The ferric chloride and anionic polymer storage tanks are sized to provide 

21 days of storage based on the annual average daily volumetric flow rate. Assuming that ferric chloride 

has a 0.18-mg/L density, the required ferric chloride storage-tank volume is approximately 3,500 gallons. 

Assuming that anionic polymer has a 0.02-mg/L density, the required anionic polymer storage-tank volume 

is approximately 900 gallons. These chemical-storage tanks will be in a building that is equipped with 

containment walls, plumbing, heating, ventilating, and air conditioning (HVAC), piping, valves, 

instrumentation, controls, and peristaltic pumps. 

Disinfection 

According to F.A.C. 62-600, high-level disinfection will be required. High-level disinfection consists of CCTs 

that provide a minimum 25-minute HRT at the projected 2.46-MGD peak hourly volumetric flow rate. This 

results in a total minimum CCT volume of approximately 43,000 gallons. The retrofit will include converting 

the existing equalization basins into additional CCT volume to achieve a contact time of 30.5 minutes at 

peak flow including baffle walls. 

A sodium hypochlorite bulk storage tank system will be located adjacent to the existing CCT to provide a 

21-day storage period. This disinfection system will require new sodium hypochlorite dosing pumps, 

controls, piping, and mechanical fixtures. A retrofit of the existing structure is required that includes 



  

 

 

City of LaBelle (0234532.01) 5-8 Woodard & Curran, Inc. 

SRF Clean Water Facility Plan  November 2024 

upgrades to the HVAC system, and electrical system to ensure code compliance. The updated chlorine 

contact tank is shown in Figure 5-2. 

Effluent Discharge 

The disinfected water will flow to an effluent pump station that will discharge to the RIBs and deep injection 

well. The effluent pump station is required to discharge the maximum month average daily flow to the 

discharge locations four times per hour. The proposed effluent pump station consists of a wet well that 

contains three submersible pumps rated for the peak flow capacity. This pump station will require controls, 

piping, and mechanical fixtures. 

Dewatering 

The projected maximum monthly average daily TSS mass flow to the aerobic digesters is 4,556 lbs TSS/day, 

which consists of 3,765 lbs TSS/day as biomass and 791 lbs TSS/day of inert particles. Assuming 30% 

destruction of biomass during the 10-day SRT provided by the existing and proposed aerobic digesters, 

3,427 lbs TSS/day will flow from the aerobic digesters to the new belt filter press. A sludge with 25,000 MG 

TSS/L will result in a 16,450-gpd volumetric flow rate of sludge to the dewatering equipment. The 

dewatering equipment would need to run for approximately five hours per workday, assuming a total of 

five working days per week and a volumetric flow rate of 16,450 gpd. 

The dewatering equipment will require a canopy, dewatered solids conveyance, piping, polymer storage 

and dosing, and mechanical fixtures. The specific dewatering equipment will be selected during design 

based on sludge characteristics, piloting and desired operations. 

Additional Site Upgrades 

The site will also require additional upgrades for access, safety, and resiliency. The site will require a new 

driveway, electronic access gates, chain link fence, and a new laboratory and operations building. For the 

purposes of this report, it is assumed that the WWTP will require electrical upgrades. The site will likely 

require a new electrical service, diesel generator, MCC, and a supervisory control and data acquisition 

(SCADA) system. 

The existing WWTP is located within a 100-year flood plain. To utilize funding from the Supplemental 

Funding for Hurricane Fiona and Ian (SAHFI) which has been incorporated into the Clean Water State 

Revolving Fund (CWSRF), proposed infrastructure must be located above the 500-year flood plain. The flood 

plain (FEMA Firmette) is shown in Figure 5-3. The FEMA Firmette figure does not include an established 

500-year flood elevation. For the purposes of this report, it has been assumed that the 500-year flood 

elevation is located 2-feet above the 100-year flood plain which is elevation 14 in the area of the exiting 

WWTP. The cost analysis for this alternative includes provisions to raise Citrus Street from Route 80 to the 

existing WWTP as well as raising all critical infrastructure on the WWTP site. It should be noted that raising 

the road from Route 80 to the existing WWTP may not be possible without major land takings as there 

would be significant disruptions to private property to properly raise the road out of the 500-year flood 

plain. The monetary analysis of land takings was not analyzed as part of this report due to the complexity 

of land taking requirements. Flood resilience planning and design would need to be incorporated as part 

of the design phase for this alternative. 

  



National Flood Hazard Layer FIRMette

0 500 1,000 1,500 2,000250
Feet

Ü

SEE FIS REPORT FOR DETAILED LEGEND AND INDEX MAP FOR FIRM PANEL LAYOUT

SPECIAL FLOOD
HAZARD AREAS

Without Base Flood Elevation (BFE)
Zone A, V, A99

With BFE or DepthZone AE, AO, AH, VE, AR

Regulatory Floodway

0.2% Annual Chance Flood Hazard, Areas
of 1% annual chance flood with average
depth less than one foot or with drainage
areas of less than one square mileZone X

Future Conditions 1% Annual
Chance Flood HazardZone X

Area with Reduced Flood Risk due to
Levee. See Notes.Zone X

Area with Flood Risk due to LeveeZone D

NO SCREENArea of Minimal Flood HazardZone X

Area of Undetermined Flood HazardZone D

Channel, Culvert, or Storm Sewer

Levee, Dike, or Floodwall

Cross Sections with 1% Annual Chance
17.5 Water Surface Elevation

Coastal Transect

Coastal Transect Baseline
Profile Baseline
Hydrographic Feature

Base Flood Elevation Line (BFE)

Effective LOMRs

Limit of Study
Jurisdiction Boundary

Digital Data Available

No Digital Data Available

Unmapped

This map complies with FEMA's standards for the use of
digital flood maps if it is not void as described below.
The basemap shown complies with FEMA's basemap
accuracy standards

The flood hazard information is derived directly from the
authoritative NFHL web services provided by FEMA. This map
was exported on 7/1/2024 at 1:20 PM  and does not
reflect changes or amendments subsequent to this date and
time. The NFHL and effective information may change or
become superseded by new data over time.

This map image is void if the one or more of the following map
elements do not appear: basemap imagery, flood zone labels,
legend, scale bar, map creation date, community identifiers,
FIRM panel number, and FIRM effective date. Map images for
unmapped and unmodernized areas cannot be used for
regulatory purposes.

Legend

OTHER AREAS OF
FLOOD HAZARD

OTHER AREAS

GENERAL
STRUCTURES

OTHER
FEATURES

MAP PANELS

8

B
20.2

The pin displayed on the map is an approximate
point selected by the user and does not represent
an authoritative property location.

1:6,000

81°27'9"W 26°45'35"N

81°26'31"W 26°45'2"N

Basemap Imagery Source: USGS National Map 2023



  

 

 

City of LaBelle (0234532.01) 5-10 Woodard & Curran, Inc. 

SRF Clean Water Facility Plan  November 2024 

5.2.3 Alternative 3 – Construction of a New WWTP 

A third alternative for the City is to design and construct a new WWTP that includes a new influent raw 

sewage pump station, headworks with screening and grit removal, secondary process, tertiary filtration, 

disinfection, effluent discharge, aerobic digestion, sludge dewatering, and demolition of the existing WWTP. 

The secondary process can consist of an oxidation ditch or packaged system, secondary clarifiers, and return 

activated sludge (RAS) and WAS pump station. The final stage can consist of chlorine or ultraviolet (UV) 

disinfection and a final effluent pump station. This WWTP can be constructed on a City owned parcel that 

is adjacent to the existing WTP and is located on the southern side of the City on Route 29. The location of 

the new WWTP can be seen in Figure 5-4 and Figure 5-5. 

New Master Lift Pump Station 

The Master Lift Station located at the existing WWTP utilizes triplex submersible pumps. According to the 

City of LaBelle Lift Station Operation and Maintenance Performance Report by Four Waters Engineering 

dated January 6, 2020, Pump #1 is capable of 442 gpm, and Pumps #2 and #3 are both capable of 604 gpm. 

The existing master lift station has a wet well diameter of 12-feet and a depth of 18-feet. However, according 

to the record drawings the lift station has a wet well depth of 5-feet (4,230 gallons) due to the location of 

the influent pipe entering the station. If the WWTP experiences a power loss, a 250 Kilowatt (KW) emergency 

standby generator powers the Master Lift Station and several other items at the WWTP. 

The average daily and peak flow for the proposed WWTP is 0.82 MGD and 2.46 MGD. The current master 

lift station does not have sufficient pump or wet well capacity to handle the projected peak flow. A new 

master lift pump station would be designed to transport raw wastewater from the existing WWTP site to 

the new WWTP located at the southern end of the City. The station would include submersible pumps 

ultimately capable of pumping a peak flow of 2.46 MGD. The new master lift pump station will include a 

new control panel, MCC, valve vault, internal piping, water connection, fencing, lighting, and radio 

communications. The top of the tank would extend to surface grade at a minimum of 1-foot above the 100-

year flood. This lift station configuration would also include the installation of a new generator contained 

within a weatherproof, sound attenuated within a fenced area. 

Currently there is existing 16,400 foot 8-inch polyvinyl chloride (PVC) reuse force main from the existing 

WWTP effluent to the injection well located adjacent to the proposed WWTP. It is proposed to convert this 

8-inch PVC reuse line into pumping raw wastewater from the new master lift station to the new WWTP as 

shown in Figure 5-4 and Figure 5-5. An 8-inch PVC line has a hydraulic capacity of roughly 1200 GPM at 

8 ft/s, leaving a remaining 450 GPM to reach a projected peak flow of 1700 GPM (2.46 MGD). The additional 

capacity will be handled in a future project by either providing a redundant larger force main and/or through 

equalization storage. This will be evaluated and confirmed during detailed design. 

  



  

 

 

City of LaBelle (0234532.01) 5-11 Woodard & Curran, Inc. 

SRF Clean Water Facility Plan  November 2024 

Headworks 

This alternative considers newly constructed headworks with a mechanical screen, bar rack, screenings 

dewatering and conveyance, optional grit removal, and grit dewatering and conveyance. The screening and 

grit-removal systems will process the projected 2.46-MGD peak hourly volumetric flow rate. Municipal and 

industrial wastewater will flow from the raw sewage pump station to this headworks. The headworks will 

include an in-channel mechanical screen and overflow to a channel with a bar rack. Screened wastewater 

will potentially flow to a grit-removal unit if deemed necessary and or desirable. Screenings collected will 

discharge to a washpress for washing and compacting before discharging into a dumpster. Screenings and 

dewatered grit would be discharged into a dumpster and disposed offsite. The screened and de-gritted 

wastewater will flow from the headworks to a splitter box that will distribute flow to secondary treatment. 

  



© 2024 Microsoft Corporation © 2024 Maxar ©CNES (2024) Distribution Airbus DS 

CHECKED BY:

DESIGNED BY:

DRAWN BY:

JOB NO:

SCALE:

DATE:

THIS DOCUMENT IS THE PROPERTY OF
WOODARD & CURRAN AND ITS CLIENT.

REPRODUCTION OR MODIFICATION WITHOUT
WRITTEN PERMISSION IS PROHIBITED.

DRAWING TITLE:

FILENAME:

PE SEAL:

DRAWING NO:

Woodard
& Curran

41 Hutchins Drive
Portland, Maine 04102

800.426.4262 | www.woodardcurran.com

MM/DD/YY DESCRIPTIONREV

CLIENT INFO:

LABELLE PROPOSED PLANT *.dwg

\\
w

oo
da

rd
cu

rra
n.

ne
t\

sh
ar

ed
\P

ro
je

ct
s\

02
34

53
2.

01
 L

aB
el

le
 C

W
 F

ac
 P

la
n 

As
st

 M
gn

t P
la

n\
w

ip
\D

ra
w

in
gs

\C
iv

il\
LA

BE
LL

E 
PR

O
PO

SE
D

 P
LA

N
T 

AL
T.

A_
11

-0
4-

20
24

.d
w

g,
 D

ec
 0

2,
 2

02
4 

- 1
0:

18
am

 A
N

D
RE

W
.C

RE
W

22x34

0234532.01

PR-02
03 03

CIVIL
PROPOSED WASTEWATER

TREATMENT FACILITY

NOVEMBER 2024

1" = 50'

WAS

WAS

JB

NOT FOR CONSTRUCTION

01 11/4/24 FACILITY PLAN

PLOT SCALE: 1:1

CITY OF LABELLE FLORIDA



© 2024 Microsoft Corporation © 2024 Maxar ©CNES (2024) Distribution Airbus DS 

CHECKED BY:

DESIGNED BY:

DRAWN BY:

JOB NO:

SCALE:

DATE:

THIS DOCUMENT IS THE PROPERTY OF
WOODARD & CURRAN AND ITS CLIENT.

REPRODUCTION OR MODIFICATION WITHOUT
WRITTEN PERMISSION IS PROHIBITED.

DRAWING TITLE:

FILENAME:

PE SEAL:

DRAWING NO:

Woodard
& Curran

41 Hutchins Drive
Portland, Maine 04102

800.426.4262 | www.woodardcurran.com

MM/DD/YY DESCRIPTIONREV

CLIENT INFO:

LABELLE PROPOSED PLANT *.dwg

\\
w

oo
da

rd
cu

rra
n.

ne
t\

sh
ar

ed
\P

ro
je

ct
s\

02
34

53
2.

01
 L

aB
el

le
 C

W
 F

ac
 P

la
n 

As
st

 M
gn

t P
la

n\
w

ip
\D

ra
w

in
gs

\C
iv

il\
LA

BE
LL

E 
PR

O
PO

SE
D

 P
LA

N
T 

AL
T.

B_
11

-0
4-

20
24

.d
w

g,
 D

ec
 0

2,
 2

02
4 

- 1
0:

19
am

 A
N

D
RE

W
.C

RE
W

22x34

0234532.01

PR-03
03 03

CIVIL
PROPOSED WASTEWATER

TREATMENT FACILITY

NOVEMBER 2024

1" = 50'

WAS

WAS

JB

NOT FOR CONSTRUCTION

01 11/4/24 FACILITY PLAN

PLOT SCALE: 1:1

CITY OF LABELLE FLORIDA



  

 

 

City of LaBelle (0234532.01) 5-14 Woodard & Curran, Inc. 

SRF Clean Water Facility Plan  November 2024 

Secondary Treatment Alt. A – Bioreactor (Oxidation Ditch) 

The oxidation ditch will be configured as a Modified Ludzack Ettinger (MLE) process with a 15-day SRT. 

Assumptions and calculations pertaining to secondary process design follow as shown in Table 5-1. 

Table 5-1: Oxidation Ditch Design Characteristics 

Design Criteria Units  

Solids Retention Time (SRT) days 20 

Anoxic Zone Volume % 30 

Internal Mixed Liquor 

Recirculation Design Volumetric 

Flow Rate 

% of MMADF 300 

WAS Volumetric Flow Rate % of MMADF 2.5 

Reactor MLSS mg/L 3,000 

RAS Volumetric Flow Rate % of MMADF 100 

WAS Concentration MG TSS/L 25 HP/10HP 

Bioreactor Biomass lbs TSS 35,180 

Total Air Demand lbs O2/day 7,714 

The total bioreactor volume (VR) is the quotient of MR divided by XWAS and is 1.40 MG, which will consist of 

two 0.70-MG bioreactors. The bioreactors need to also incorporate a 30% increase in volume for the anoxic 

zones. This 30% increase leads to the design of two bioreactors each having a capacity of 0.91 MG or a total 

volume of 1.82 MG. The air demand will be provided by low-speed mechanical surface aerators or equivalent 

technology. 

Secondary Treatment Alt. B – Packaged Treatment System 

A field erected packaged treatment system is designed by the manufacturer to meet the effluent 

requirements in a cost-effective manner by having multiple treatments condensed to a singular structure 

as depicted in Figure 5-5. Preliminary design is based on two Evoqua 5-stage BNR DAVCO packaged plant 

systems providing full redundancy based on the projected future loadings and flows. Each packaged system 

includes a center clarifier, an anaerobic zone, a pre-anoxic zone, an aeration zone, a post-anoxic zone, a re-

aeration zone, an equalization basin, and a digester zone. The packaged system includes ancillary 

equipment including blowers, mixers, pumps, etc. to provide a fully functioning system. 

Secondary Process – Clarifier 

Water and solids will flow from the oxidation ditches to a hydraulic control structure that includes two weirs, 

which will be utilized to direct flow to secondary clarifiers. The secondary clarifiers will be sized for a 1,000-

gpd/ft2 hydraulic loading rate at the peak hourly volumetric flow rate and 35-lbs TSS/day ft2 solids loading 

rate at the peak solids loading rate, according to the 2014 Edition of Recommended Standards for 

Wastewater Facilities (i.e., 10 States Standards). The RAS pumps will have the capacity to convey 100% of 

the maximum monthly average daily volumetric flow rate. The peak volumetric flow rate of 3.51 MGD is the 

controlling design criterion for the secondary clarifiers. This flow rate will require a total secondary clarifier 

area of approximately 3,500-ft2. The clarifiers will have energy dissipating inlets, sludge-scraping 

mechanisms, scum scrapers and pump. 



  

 

 

City of LaBelle (0234532.01) 5-15 Woodard & Curran, Inc. 

SRF Clean Water Facility Plan  November 2024 

Clarification is built into the packaged plant system and will feed sludge by gravity to the RAS/WAS pump 

station. The RAS pumps will return sludge to the intermediate pump station to the secondary treatment 

while the WAS pumps will pump sludge for dewatering. 

Tertiary Filtering 

This alternative includes tertiary solids removal by cloth-disc filtration. Approximately two cloth-disc filters 

can be arranged in parallel to provide duty and standby units. These filters will be sized according to the 5th 

Edition of Wastewater Engineering Treatment and Resource Recovery by Metcalf and Eddy, 2 and 5-gpm/ft2 

average and up to 6-gpm/ft2 peak hydraulic loading rates. 

Per F.A.C. 62-600, this tertiary filtration system requires ferric chloride and anionic polymer addition to 

coagulate and flocculate particles remaining in the secondary effluent. Both of these chemicals will require 

storage and dosing equipment. The ferric chloride and anionic polymer storage tanks will be sized to 

provide 21 days of storage based on the annual average daily volumetric flow rate. These chemical-storage 

tanks will be placed in a canopy structure that is equipped with containment walls, plumbing, HVAC, piping, 

valves, instrumentation, controls, and peristaltic pumps. 

Disinfection 

According to F.A.C. 62-600, high-level disinfection will be required. High-level disinfection consists of CCTs 

that provide a minimum 25-minute HRT with fecal coliforms less than 1,000 at the projected 2.46-MGD 

peak hourly volumetric flow rate. This results in a total minimum CCT volume of approximately 43,000 

gallons. The new plant will incorporate two chlorine contact chambers with concrete baffles to meet the 

minimum contact time with full redundancy. A sodium hypochlorite bulk storage tank system will be 

designed to feed into the CCTs and provide a minimum 21-day storage period. This disinfection system will 

require new sodium hypochlorite dosing pumps, controls, piping, and mechanical fixtures. 

Ultraviolet disinfection may be considered for disinfection purposes in lieu of chlorine disinfection. The UV 

system will be designed in accordance to F.A.C. 62-600 and shall have emergency power capabilities from 

the back-up generator to ensure continuous operation. 

Effluent Discharge 

The disinfected water will flow to an effluent pump station that includes a wet well with submersible pumps 

that will include the necessary controls, piping, and mechanical fixtures. The effluent pump station will 

discharge to an existing deep injection well located on the site adjacent to the newly constructed WWTP.  

The maximum permitted volumetric flowrate to the deep injection well is currently 1625 GPM (2.34 MGD) 

which includes flow from reverse osmosis concentration from the City of Labelle Water Treatment Plant 

(WTP) and wastewater from the City of Labelle Wastewater Treatment Plant. The projected maximum 

reverse osmosis concentrate flow from the City of Labelle WTP is 200 GPM, which leaves a remaining 1,425 

GPM (2.08 MGD) of capacity for the new WWTP discharge. 

The deep injection well does have capacity to solely handle the future average daily flow of 0.82 MGD and 

the existing peak hourly flow of 1.85 MGD. However, additional discharge capacity will be required in the 

future to achieve the projected peak daily flow of 2.46 MGD. Further evaluation and investigation is required 

to determine the best and most affordable option for the City. One possible option may include expanding 



  

 

 

City of LaBelle (0234532.01) 5-16 Woodard & Curran, Inc. 

SRF Clean Water Facility Plan  November 2024 

the effluent pump station to allow discharge to the existing RIBs. A conceptual cost estimate to route a new 

force main from the effluent pump station to the existing RIBs is included in Table 5-2 below. This option 

requires effluent to be pumped approximately 3.5 miles to the location of the existing RIBs. Identifying a 

new discharge source closer to the proposed WWTP may be worth considering. While the City has sufficient 

capacity to discharge effluent wastewater to the existing deep injection well over the next 5-10 years 

(depending on growth rate), a facilities plan amendment is recommended in the future to evaluate 

alternatives for future disposal. This evaluation will need to include hydrogeological evaluation and capacity 

testing of the existing disposal options (existing RIBs and deep injection well). 

Table 5-2: Alternative Discharge to Existing RIBs Cost Analysis 

 

Item Cost 

Construction Base Cost (2024) $10,110,000 

Construction Contingency (10%) $1,011,000 

Engineering, Permitting and Design (10%) $1,011,000 

Engineering Service During Construction (8%) $808,800 

Fiscal, Legal and administrative (3%) $303,300 

Land Acquisition $0 

Construction Escalation to Mid-Point of Construction 

(end of 2030 20%) $2,022,000 

Construction Contingency (10%) $1,011,000 

Total Opinion of Capital Costs $16,277,100 

 

Aerobic Digestion 

The projected maximum monthly average daily TSS mass flow in WAS is 4,556 lbs TSS/day. Applying a 

10,000-MG TSS/L WAS concentration, an estimated 54,596 gpd of WAS will be conveyed from the secondary 

treatment to aerobic digestion via the WAS pump station. A total 0.546-MG aerobic digester volume is 

required to provide a 10-day SRT and will consist of two aerobic digesters. The new aerobic digesters will 

require process piping, mechanical fixtures, blowers, and coarse-bubble diffusers. 

The packaged treatment system will have a zone for aerobic digestion that will ultimately pump WAS to the 

dewatering canopy as shown in Figure 5-5. 

Dewatering 

This alternative includes new dewatering equipment to further dry solids. The concept is based on a belt 

filter press with an approximate 150-gpm sludge dewatering capacity. The final dewatering technology and 

capacity will be finalized during design. The projected maximum monthly average daily TSS mass flow to 

the aerobic digesters is 4,556 lbs TSS/day, which consists of 3,765 lbs TSS/day as biomass and 791 lbs 

TSS/day of inert particles. Assuming 30% destruction of biomass during the 10-day SRT provided by the 

existing and proposed aerobic digesters, 3,427 lbs TSS/day will flow from the aerobic digesters to the new 

belt filter press. A sludge with 25,000 MG TSS/L will result in a 16,450-gpd volumetric flow rate of sludge to 



  

 

 

City of LaBelle (0234532.01) 5-17 Woodard & Curran, Inc. 

SRF Clean Water Facility Plan  November 2024 

the dewatering equipment. The dewatering equipment will be designed to run for approximately five hours 

per work day assuming five working days per week. 

This dewatering equipment will require a canopy, dewatered solids conveyance, polymer storage and 

dosing, piping, and mechanical fixtures. 

Additional Site Features 

The site will require access, safety, and resiliency features that include a driveway, electronic access gates, 

chain link fence, a new laboratory and operations building, transformer, diesel generator, motor control 

center, lighting protection and a SCADA system. 

  



National Flood Hazard Layer FIRMette

0 500 1,000 1,500 2,000250
Feet

Ü

SEE FIS REPORT FOR DETAILED LEGEND AND INDEX MAP FOR FIRM PANEL LAYOUT

SPECIAL FLOOD
HAZARD AREAS

Without Base Flood Elevation (BFE)
Zone A, V, A99

With BFE or Depth Zone AE, AO, AH, VE, AR

Regulatory Floodway

0.2% Annual Chance Flood Hazard, Areas
of 1% annual chance flood with average
depth less than one foot or with drainage
areas of less than one square mile Zone X

Future Conditions 1% Annual
Chance Flood Hazard Zone X

Area with Reduced Flood Risk due to
Levee. See Notes. Zone X

Area with Flood Risk due to Levee Zone D

NO SCREEN Area of Minimal Flood Hazard Zone X

Area of Undetermined Flood Hazard Zone D

Channel, Culvert, or Storm Sewer

Levee, Dike, or Floodwall

Cross Sections with 1% Annual Chance
17.5 Water Surface Elevation

Coastal Transect

Coastal Transect Baseline
Profile Baseline
Hydrographic Feature

Base Flood Elevation Line (BFE)

Effective LOMRs

Limit of Study
Jurisdiction Boundary

Digital Data Available

No Digital Data Available

Unmapped

This map complies with FEMA's standards for the use of